rmRQ Customer Bulletin SpeCIaItv #10-03

Commercial Products

Steering Head Spring Breaks

Product: GreensPro® 1240 March 1, 2017
Affected Units: Models: Serial Numbers:
44912 314000101-316009999
Situation:

There have been reports of Spring (111-5883) failure during trailering in some GreensPro 1240
units. Roller Support Kit (136-6160) has been developed to address this issue. This kit includes
Steer head support springs, steer head pivot support assemblies, and all associated mounting
hardware.

Instructions:

Contact your local Toro Commercial Products Distributor to obtain Roller Support Kit and all details
regarding installation. Please reference Toro Commercial Products Service Bulletin Specialty 10-03,
“Steering Head Spring Breaks” dated March 1, 2017 when making your inquiry.

Toro Customer Bulletin SP #10-03 Page 1 of 5
Steering Head Spring Breaks GreensPro® March 1, 2017



Form Mo. 3407-676 Rev A

Roller Support Kit

mRO GreensPro™ 1240 Series Greens Roller
Model No. 136-6160

Installation Instructions

CALIFORNIA
Proposition 65 Warning

This product contains a chemical or chemicals known to the State of California to
cause cancer, birth defects, or reproductive harm,

Installation

Loose Parts

Use the chart below to verify that all parts have been shipped.

Procedure Description Use

g

1 Mo parts required

Prepare the machine.

Roller support

Rubber pad

2 Screw (5 x 25 mm)

Locknut (5 mm)

Washer (5 mm)

Spring

3 Flange-head bolt (8 x 40 mm)
Flange-head bolt (8 x 45 mm)

Install the rubber pads.

o o 0o M

-
3]

Install the kit.

[ I

(Faygure 1).

MNote: Rerin all of the hardware for later installation.

1 . Remove [hL‘ rtrllur r.'g.'l!ndr_-r.-i {I‘UI‘H lhl’.‘ !-'ll'_‘{_'l'.l['lg I'I.L':!I’l.\i

Preparing the Machine
No Parts Required

Procedure
1. Park the machine on level ground, engage the
P.':lrli‘l['lg l]r:lkl_'.| :!T!IJ .\:hL" (:Il.t- lh{_' L'n*;‘l['ll'_‘ 'I:IL'{[F“_' I'[1:!ki[1g
adjustments o the machine.

ra

Rase the machine, using a suntable howst or bit.

Important: Ensure that the machine is properly
supported to prevent movement during the
installation of the kit

& 2016—The Toro® Company Register at wwaw. Toro.com. Original Instruections (EM)
8111 Lyndale Avenue South Printed in the USA
Bloomington, MN 55420 'c E All Rights Researved L1018 DA A |

Toro Customer Bulletin SP #10-03 Page 2 of 5
Steering Head Spring Breaks GreensPro® March 1, 2017



8 ) ] 3] AT
Figure 1
1. Bolt (zpring) 5. Fooller cylinder
2 Mut & Washer (rolier)
3. Washer (spring) 7. Split washer
4. Locknut & Baolt {raller) i
Figure 3
4. Remove the boles, the nuts, and the washers secun 1. Locknut (8} 4. 8 : g assembly
oo s PG TS, e WISTIENS SEClmg 2. ‘Washer (existing), 16 5. Grommet (2)

the spangs o cach steenmng head and the frame.
e & 3. Roller support (2)

MNote: Rerzn the nurs and washers For Liter inscallation.

5. Remowve the steering heads from the machine as shown

m Figure 2
Mote: Reran all the Gseners and the seenng roller 2

assermbluzs.

Installing the Rubber Pads

Parts mneeded for this procedure:

2 Roller suppart

Rubber pad

-]
. Screw (5 £ 25 mm)
-]

Figure 2
1. Carriage scraw (4) 3. Washer (4) Lockmut {5 mm)
- BOTEW 5
2. Locknut (4) 4. Balt {4) 16 | Washer (5 mm)

6. Remove and discard the existing roller suppons (Figure Procedure

3 Ingall 4 rubber pads on each roller support (Figure 4).

Mote: Rerun all of the fisteners and the grommer
from exch roller support.

Toro Customer Bulletin SP #10-03 Page 3 of 5
Steering Head Spring Breaks GreensPro® March 1, 2017



[

Figure 4

1. Foller support (2) 4. Fubber pad (8)

2. Locknui—S mm (8) 5. Sorew—5 x 25 mm (B) —

3. Washer—5 mm (16) Figura 5
1. Locknut (8} 4. Sieening bearing assembly
2. Wuasher {existing), 16 5. Bolt—M10 x 40 mm (&)

3 3. Roller support (2)

2. Inmsall 2 geommet anto the top sude of the hole n each

Insta"ing the Kit roller support as shown i Figure 6.

Parts needed for this procedura:
2 | Bpring
2 Flange-head bolt (B x 40 mmi)
2 Flange-head bolt (B x 45 mm)

Procedure

1. Usmg the previously removed bolts (M0 < 40 man),
bocknuts (M10), and washers, secure a new roller
support o each of the previously removed roller
beanngrs and smoothing rollers (Frruree 3).

3. Usmg 4 carrmage screws, 4 bolts (M0 x 35 mm], 8
lockaurs (M0, and 16 washers (M10), secure the rollee
supports o the frame (Fiygure 7).

Toro Customer Bulletin SP #10-03 Page 4 of 5
Steering Head Spring Breaks GreensPro® March 1, 2017



—
_1 M
o - i ] S—

k
PN TV B S

Figure 9
1. Joints 2. Short roller tube
Figure 7 5. Connect each of the 2 spings o the approproae
Steering head not shown for clarily steering head, wsing the fange-head bolts peovsded and
the washers, nuis, and locknuts previously removed,
1. Camisge screw (4) 3. Locknut—M10 (8) refer w Figuse 10.
2. Washer—M10 (16) 4. Halt (4)

Note: Keep part of the shank on cach bolr exposed
g0y that the sprngs can move freely.

Note: Furst nghren the nees and bolts secusing the
supports © the rarme ob, and then prhien the nurs
and carrmge screws secuninyg the supports o the top of
the frame (Figure J).

Figure 8
Steering head not shown for clarity

1. Frame rib 2. Tighten thess fastensrs
frat. Figure 10

1. Flange-hesd bolt (Bx 45 4. Locknut {existing)
mim)
2. Mut (existing) &, Flange-head bolk (& x 40

4. Install the roller cybnders o the sieenng heads; refer
o Faguse 1.

Important: Align the short roller cylinders so that 3. Washer {exisiing) & Spring
the short tubes are on the ouiide and the long
ubes are on the inside (Figure %), This staggers
the joints berween the moller mbes w improve the
contact with the mef.

Toro Customer Bulletin SP #10-03 Page 5 of 5
Steering Head Spring Breaks GreensPro® March 1, 2017



